SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 430 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 d8 - S ™ ey ™ | [| 50 B T L ~ A ——
-60 dB ! -60 dBm
bl o
-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 613.64318 MHz -64.28 dém -51.28 db 30.000 MHz 690,000 MHz 100.000 kHz 623.53823 MHz -64.36 dBm -51.36 dB
725,000 MHz 1.000 GHz 100.000 kHz 938.87363 MHz -63.63 dém -50.63 dB 725.000 MHz 1.000 GHz 100.000 kHz 955.90659 MHz2 -63.55 dBm -50.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39365 GHz -41.77 dém -28.77 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,41265 GHz -42.81 dBm -29.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -48.18 dém -35.18 db 3.000 GHz 7.000 GHz 1,000 MHz 6.85376 GHz -48.26 dém -35.28 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92027 GHz -51.25 dém -38.25 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.40365 GHz -51.35 dBm -38.35 dB
( I J e wa L ]l J ]
Date: 15.JUN.2 18:28:47 Date: 15.JUN.2024 18
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm _ __ sk, by
' | W " TN S ————
-60 dBm ‘
hiJ
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 601.76912 MHz -64.32 dBm -51.32 dB
725.000 MHz 1.000 GHz 100.000 kHz 725.68681 MHz -63.53 dBm -50.53 db
1,000 GHz 3.000 GHz 1,000 MHz 1.42664 GHz -43.29 dBm -30,29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89576 GHz -48.26 dBm -35.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.40665 GHz -50.98 dBm -37.98 dB
Date: 15.JUN.2024 18:51:39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100,100

Offset 4.80 db

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 480 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
-60 dB -60 dBm i, —
"
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 654.54273 MHz -68.55 dém -55.55 db 30.000 MHz 690,000 MHz 100.000 kHz 629.47526 MHz -68.88 dBm -55.88 dB
725,000 MHz 1.000 GHz 100.000 kHz 917.17033 MHz -68.51 dBm -55.51 dB 725.000 MHz 1.000 GHz 100.000 kHz 995.46703 MHz -68.45 dBm -55.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -37.45 dém -24.45 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,41115 GHz -37.62 dBm -24.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80876 GHz -53.09 dém -40.0% db 3.000 GHz 7.000 GHz 1,000 MHz 6.83276 GHz -53.02 dém -40.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88828 GHz -59.01 dém -46.01 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -58.91 dBm -45.91 dB
( I J e wa L ]l J ]
Date: 15.JUN.2 189 16 Date: 15.JUN.2024 19:13:04
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
60 dBm ey abrpn I s l-
il
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -68.90 dBm -55.90 dB
725.000 MHz 1.000 GHz 100.000 kHz 900.41209 MHz -68.19 dBm -55.19 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.42314 GHz -37.34 dBm -24.34 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -53.14 dBm -40.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96076 GHz -58.96 dBm -45.96 dB
Date: 15.JUN.2024 19:13:59
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 430 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm
M m“‘"j
-60 dB i -60 dBm " -
e W e |
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 621.88906 MHz -66.9% dem -55.95 db 30.000 MHz 690,000 MHz 100.000 kHz 658.17091 MHz -68.50 dem -55.50 dB
725,000 MHz 1.000 GHz 100.000 kHz 889.69780 MHz -68.42 dém -55.42 dB 725.000 MHz 1.000 GHz 100.000 kHz 928.98352 MHz2 -68.55 dBm -55.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -36.57 dém -23.57 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,40665 GHz -37.35 dém -24.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -53.20 dém -40.20 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.82326 GHz -53.00 dém -40.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94726 GHz -58.74 dBm -45.74 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95926 GHz -58.91 dBm -45.91 dB
( I J e wa L ]l J ]
Date: 15.JUN.2 19 Date: 15.JUN.2024 19 3
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
ey
-60 dBm -L
Dkt
¥
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 642.00900 MHz -68.00 dBm -56.00 dB
725.000 MHz 1.000 GHz 100.000 kHz 955.08242 MHz -68.58 dBm -55.58 db
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -36.69 dBm -23.69 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -53.10 dBm -40.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92427 GHz -58.89 dBm -45.69 dB
Date: 15.JUN.2024 19:49:09
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saronas. FCC RF Test Report

Report No. : FG460505D

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0005
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.85 V. ; Minimum Voltage =3.5 V. ; Maximum Voltage =4.41 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2

Page Number
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saronas. FCC RF Test Report

Report No. : FG460505D

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.07 5.91 6.35 6.38 PASS

LTE Band 13/ 10MHz

Spectrum o
Ref Level 24 60 0Bm  Offset 4.60 o6
e Att a0diAQT 2ms @ RBW 10 MHz
[@15a view
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E-04 =t
i
"
E-0! ‘l
(CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | P crest | 100 | 19 | 0% | 0.01% |
Trace 1 [ 22.08 dém | 27.85 dbm 578 db 2,49 db 4,26 dB. 5.07 dB 5.51 dB
Marker
[T ]

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FG460505D

Spectrum

Middle Channel / Full RB/ 16QAM

Ref Level 24.60 dBm  Offset 4.60 dB

Att 30 dB_ AQT 2 ms @ RBW 10 MHz
[@15a view

0.01

lcF 782.0 MHz

Gomplementary Gumulative Distribution Function

ean Pwr + 20.00 dB

Samples: 130000
| Peak | crest | 10% | 1% | o04% | op.010% |
Trace 1 21.11 dBm 27.95 dBm .83 dB 3.13 dB 4.99 dB 5.91 dB 6.41 dB
Marker
JU [Ty

Spectrum

Middle Channel / Full RB/ 64QAM

o
v
RefLavel 24.60 dbm  OFfset 4.60 46
Att 30 dB__AQT 2 ms @ RBW 10 MHz
[®15a view
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lcF 782.0 MHz ean Pvir + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o04% | op.010% |
Trace 1 20.32 dBm 28.24 dBm 7.92 dB 3.01 dB 5.16 dB 6.35 dB 7.07 dB
Marker
Jjd W e

Middle Channel / Full RB/ 256 QAM

Spectrum

o
v
RefLevel 24.60 dbm  Offset 4.60 db
Att 30 dB__AQT 2 ms @ RBW 10 MHz
[0 152 View
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lcF 782.0 MHz ean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
ean | Peak | crest | 10% | 1% | o04% | op.010% |
Trace 1 18.28 dBm 25.82 dBm 7.57 dB. 3.04 dB. 5.16 dB 6.28 dB 7.30 dB
Marker
)i EEREERE L]

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG460505D

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.91 4.87

BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.95 9.73

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

im
Ref Level 24.60 dbm  Offset 4.50 0B & RBW 100 kHz Ref Level 24 60 0Bbm  OFfset 4.60 0B & RBW 100 kHz
lo At 30de SWT  10ps @ VBW 300 kHz  Mode Aute FFT e At 30dE SWT  19pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k Max
20 db g ML) 16.41 dBm 20 a8 M 14.95 dBm
o ] T - 782.64900 MHz 783.04900 MHz|
10cB A A NV 26.00 dB 10 b i S A VY LD - Jn’-"fv‘f\ 26.00 dB
- | By b 1.005000000 MHZ] - f By b 1.865000000 MHZ
0 dsm . Q factor | 159.6) © dam IJ Q factor 4 161.0
T b ! i
3 \ T
10 ,f -10 -4 -
f 4 f !
-20 df [ 4 20 o A
” \ - / 4
o i A A A o st ALV e e
-40d -40 db
=50 dém -50 dém
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value | v-value |__Function__| Function Result |
ML 1 782,643 MHz 16.41 dbm nd& dawn 4,905 MHz ML 1 783.043 MHz 14.55 dbm nd& dawn 4.665 MHz
T1 1 779.522 MHz -0.23 dém nds 26.00 d8 T1 1 779.572 MHz -11.109 dem nds 26.00 dB
T2 1 734,428 MHz -5.25 dBm Q factor 158.5 T2 1 784.438 MHz -10.70 dém Q factor 161.0
L JL J L L JL

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spe: n
Ref Level 24.60 dBm  Offset 4.50 0B & RBW 300 kHz Ref Level 24 60 0Bbm  OFfset 4.60 0B & RBW 300 kHz
lo At 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT e At 30 0B SWT 126 pc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k Max
20 db mm-xi 17.03 dBm 20 a8 MILL] M1 17.00 dBm
g X . 784.8570 MHz - - b 785.0570 MHz,
T i o VAl P P o WY y P PN Wy, S
1048 r ndB \ 26.00 dB 10 da: / et ndl A 26.00 dB|
h [ Bw \ 9.950000000 MHz - / Bw | 9.730000000 MHz
o cam Q factor \ 78.9 o dors / Q factor | 80.7
L / ¥
10 f T -10 :
] f 4
-z0d f ) - 20 d /
p W veend J R e’ AN
a0 30 E =
d / . /
-40 > -40 7
o . i
e . |56 demecyt
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz GF 782.0 MHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value v-value |__Function__| Function Result |
ML 1 784.857 MHz 17.33 dém nd& dawn 9,95 MHz ML 1 785.057 MHz 17.00 dbm nd& dawn 9.73 MHz
T1 1 777.105 MHz -09.20 dBm nds 26.00 d8 T1 1 777.105 MHz -0.34 dBm nds 26.00 dB
T2 1 787.055 MHz -5.05 dBm Q factor 78.9 T2 1 786.835 MHz -6.58 dbm Q factor 0.7
L JL L L JL

Sporton International Inc. (Kunshan) Page Number 1 A34 of A140
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s=amranas. FCC RF Test Report Report No. : FG460505D

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.50
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.03 8.97

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum = Spectrum
Ref Level 24.60 dbm  Offset 4.50 0B & RBW 100 kHz Ref Level 24 60 0Bbm  OFfset 4.60 0B & RBW 100 kHz
lo At 30de SWT  10ps @ VBW 300 kHz  Mode Aute FFT e At 30dE SWT  19pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 db MakL 16.26 dBm 20 a8 Mili] 15.74 dBm
. ) T 783.07900 MHz T N . 782.74900 MHZ|
10 do P A e e NG B Y 4485514486 MHz 10 da Il et by oo™ BB 4.495504496 MHZ
1 { 10 de i
] \ 7 .‘
0 dem ‘ 0 dam - -
/ \ i \
10 -10 .
/ | /
-z0d 20 di { l\,
, A e \ . /
P ekl AL T T L P
30 <30 . o
-40 -40 df
-50 dém -50 dém:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 783.079 MHz 16.26 dbm ML 1 15.74 dBm
T1 1 779.75225 MHz 11.56 dBm occ Bw 4.4BSE14486 MHZ T1 1 8.73 dBm occ Bw 4.495504496 MHz
T2 1 78423776 MHz 10.51 dBm T2 1 9.54 dBm
JL

LTE Band 13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Offset 4.60 db & RBW 300 kHz

Ref Level 24 60 0Bbm  OFfset 4.60 0B & RBW 300 kHz
SWT 12.6pc @ VBW 1MHz  Mode Auto FFT e At 30 0B SWT 126 pc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k Max
20 db M1 Mili] _wlu-‘w‘clum 20 a8 Ml 16 lz‘lllr:nm
T P S TP e TPy 782.6790 MHz ) A P [P A 7844160 MMz
10cB i ™ Occ B T 9.030969031 MHz 10 b it e - Mo B0 Ty 8.071028971 MHz
/ 4 [ ‘\
0 dsn - ¥ 0 dam - -
! \ JI
10 ' -10 t
f \ / i
20 df { — -20 d
f e / L N N
30 - -30 T
40 o f 40 d
L
S L V50 Bt =t
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz GF 782.0 MHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 782,679 MHz 17.04 dém ML 1 784.418 MHz 16.64 dBm
T1 1 777.5045 MHz 11.87 dBm occ Bw 0.030069031 MHz T1 1 777.5245 MHz 10.52 dBm occ Bw 8.971028971 MHz
T2 1 788.5355 MHz 11.67 dBm T2 1 785.4955 MHz 10.57 dBm
JL

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

Spectrum

Ref Level 24.60 dBm  Offset 4.60 dBb Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dhimit Gheck 20 dbiuilgheck
Line _§PURIOUS_| INE_ABS Line _BPURIOUS_] INE_ABS_} ”
10 dem 10 dém: H
o d 0 dBm H|
-10 deém -10 dBm — I‘ !
-20 dBm -20 dem i l
SPURIOUS_LINE_ABS_ | SPURIDUS_LINE_ABS_ / ]\
-40 dBm 40 dBm /\
-50 dam -50 dBm ,, \ / \"-\
60 dem — 60 dBm N
-70 dBm 1 I -70 dBm |r-
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.55045 MHz -74.21 dBm -39.21 dB 763,000 MHz 775,000 MHz 6.250 kHz 767.22577 MHz -75.32 dBm -40.32 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89865 MHz -58.71 dBm -45.71 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.30875 MHz -63.67 dBm ~50.67 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -61.15 dBm -48.15 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.04600 MHz -68,51 dem -55.51 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,33666 MHz 21.15 dBm -8.85 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.66334 MHz 21.06 dBm -8.94 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.02403 MHz -67.44 dBm -54.44 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.06219 MHz -54,34 dém -41.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -63.29 d&ém -50.29 di 788.100 MHz 793,000 MHz 100.000 kHz 788.22483 MHz -50.24 dém -37.24 dB
793.000 MHz 806.000 MHz 6.250 kHz B805.27922 MHz -74.87 dBm -39.87 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,40009 MHz -73.67 dBm -38.57 dB
T
1 ) ]
Date: 17.JUN.2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Spectrum

Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cygrwr
20 dhimit Gheck PARS 20 dbifait heck. PABS
Line _§PURIOUS_| INE_ABS PARS Line _§PURIOUS_} INE_ABS_} PABS
10 dem 10 dém:
od | | 0 dem ‘ |
-10 dBm , 1 -10 dBm — { \
-20 dBm: } ]| -20 dBm T !
SPURIOUS_LINE_ABS_ ’j T SPURIGUS_LINE_ABS_ — kﬁ
~40 dém 40 dBm ,_f P
-50 dBm {/ -50 dBm.
-60 dBm /} -60 dBm ‘\
Wi
70 dem — I -70 dBm 1 [
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimif Rangelow | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.97003 MHz -62.63 dBm -27.63 dB 763,000 MHz 775,000 MHz 6.250 kHz 774,93407 MHz -74.24 deém -39.24 dp
775.000 MHz 775.900 MHz 100.000 kHz 775.85865 MHz -42.58 dBém -29.56 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.85865 MHz -57.86 dBm -44.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96079 MHz -47.03 dém -34.03 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99356 MHz -61.02 dém -48.02 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,73427 MHz 6.74 dBm -23.26 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.51948 MHz 6.76 dBm -23.24 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03551 MHz -47.67 dBm -34.67 dB 788,000 MHz 788,100 MHz 30,000 kHz 788.01054 MHz -41,71 dem -28.71 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -43.12 dBm -30.12 dB 7868.100 MHz 793.000 MHz 100.000 kHz 780.05699 MHz -37.16 dBm -24.16 dB
793.000 MHz 806.000 MHz 6.250 kHz 79314935 MHz -65.58 dBm -30.58 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.33117 MHz -55.36 deém -20,36 dB
T
)i ] ]
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,56244 MHz -75.04 dém ~40.04 d& 763.000 MHz 775,000 MHz 6.250 kHz 770.45055 MHz -75.04 dem -40.04 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89865 MHz -58.13 dém -46.13 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.47428 MHz -63.71 dBm -50.71 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99446 MHz -62.15 dBm -49.15 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.05030 MHz -63.83 dBm -55.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,36064 MHz 20,47 dBm -9.53 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.65135 MHz 20.40 dBm -9.60 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03921 MHz -67.39 dBm -54.39 d8 788,000 MHz 788,100 MHz 30.000 kHz 788.06448 MHz -54.86 deém -41.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.09965 MHz -63.37 dBm -50.37 dB 788,100 MHz 793,000 MHz 100.000 kHz 786.268688 MHz -50.77 dem -37.77 dB
793.000 MHz 306,000 MHz 6.250 kHz 708.14935 MHz -74.74 dBm -39.74 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,85065 MHz -73,81 dem -38,81 dB
!
1 [ ] ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Spectrum

JUN . 2

17. 024

Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cygrwr
20 dhimit Gheck PARS 20 dbifait heck. PABS
Line _$PURIOUS_| INE_ABS PARS Line _§PURIOUS_} INE_ABS_} PABS
10 dem 10 dém:
od I | 0 dem ‘ |
-10 dBm I \ -10 dBm - J ﬂ
-20 dém j T -20 dem
w f l
e \ e aree
SPURIOUS_LINE ABS_ j SPURIOUS_LINE_@BS_ 7 1
-40 dBm -40 dBm "T“
-60 dBm fj 0 dBm ’“\-..M
70 dBm -70 dBm =
= |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [ 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Power abs | ALimit
763,000 MHz 775.000 MHz 6.250 khz 774,08202 MHz -63.43 dém -28.43 0B 763.000 MHz 775,000 MHz 6.250 kHz 774.68232 MHz -74.73 dém -39.73 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80784 MHz -44.70 d&ém -31.70 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.85775 MHz -58.12 dbm -45.12 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98307 MHz -48.45 dém -35.45 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99965 MHz -61.65 dém -48.65 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,18981 MHz 5.88 dBm -24.12 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.22478 MHz 5.73 dém -24.27 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02403 MHz -49.43 dém -36.43 dB 788,000 MHz 788,100 MHz 30,000 kHz 788.04291 MHz -41,22 dBm -28.22 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.52343 MHz -44.60 dBm -31.60 dB 786,100 MHz 793,000 MHz 100.000 kHz 789.02762 MHz ~37.20 dem -24.20 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -68.86 dBm -33.86 dB 793,000 MHz 206,000 MHz 6.250 kHz 793,40009 MHz -57.37 dém -22,37 dB.
!
J [ ] ) wa
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 774,58641 MHz -75.02 dém -40.02 d& 763.000 MHz 775,000 MHz 6.250 kHz 767.15385 MHz -75.21 dem -40.21 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88427 MHz -59.51 dém -46.51 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.18836 MHz -63.84 dBm -50.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97937 MHz -62.87 dBm -49.87 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.02482 MHz -63.62 dBm -55.62 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.36064 MHz 19,31 dBm -10.69 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 15.40 dBm -10.50 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07038 MHz -67.68 dBm -54.68 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00914 MHz -55.57 deém -42,57 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -63.40 dBm -50.40 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.14161 MHz -52.30 dem -39.30 db
793.000 MHz 306,000 MHz 6,250 kHz 796,78571 MHz -74.88 dBm -39.88 dB 782,000 MHz 206,000 MHz 6.250 kHz 703,33312 MHz -74.07 dem -30.07 dB
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Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | _Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.98202 MHz -64.58 dBm -29.58 dB 763,000 MHz 775,000 MHz 6.250 kHz 774,95804 MHz -75.08 dém -40,08 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88555 MHz -47.72 dBém -34.72 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.85146 MHz -59.21 dbm -46.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93192 MHz -51.86 dBém -33.86 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99935 MHz -62.36 dém -49.36 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,59740 MHz 4.65 dBm -25.35 d& 776.000 MHz 788.000 MHz 100.000 kHz 785.6083% MHz 4.70 dBm -25.30 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02323 MHz -51.15 dBm -38.15 dB 788,000 MHz 788,100 MHz 30.000 kHz 782.01863 MHz -41.52 dem -25.52 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.33252 MHz -46.80 dBm -33.80 dB 786,100 MHz 793.000 MHz 100.000 kHz 788.97378 MHz ~37.45 dBm ~24.49 dB
793.000 MHz 806.000 MHz 6.250 kHz 79326623 MHz -71.21 dBm -36.21 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.11039 MHz -58.70 dém -23,70 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773,72328 MHz -75.31 dém -40.31 d& 763.000 MHz 775,000 MHz 6.250 kHz 765.54745 MHz -75.46 dem -40.46 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89955 MHz -61.80 dBm -48.90 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.08586 MHz -63.77 dBm -50.77 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99356 MHz -65.30 dBm -52.30 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.00145 MHz -63.81 dem -55.31 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.34855 MHz 16,36 dBm -13.64 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 16.32 dBm -13.68 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05629 MHz -67.72 dBm -54.72 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02473 MHz -59.05 dém -46,05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.28846 MHz -63.61 dBm -50.61 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.08420 MHz -50.80 dem -37.99 db
793.000 MHz 806,000 MHz 6.260 kHz 795.83766 MHz -74.79 dBm -39.79 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.26623 MHz -74.67 dBm 39,67 dB
1 J v ) ]
Date: 17.JUN.2024 4
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Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MHzZ 6,250 kHz 774.91009 MHz -70.41 dém -35.41 0B 763.000 MHz 775,000 MHz 6.250 kHz 772.92008 MHz ~75.25 dém -40.25 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -51.19 dém -38.19 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.89236 MHz ~61.32 dBm _49.32 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99326 MHz -53.72 dém -40.72 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.99825 MHz -64.97 dém -51.97 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,74126 MHz 2.75 dBm -27.25 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.75225 MHz 2.79 dem -27.21 d8
788.000 MHz | 788,100 MHz 30.000 kHz 768.02333 MHz -54.84 dBm -41.84 dB 788,000 MHz | 788,100 MHz 30,000 kHz 788.02053 MHz -42.83 dem -20.83 db
788.100 MHz 793.000 MHz 100.000 kHz 788.32762 MHz -50.55 dem -37.55 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.10734 MHz 238.56 dBm 2556 db
793.000 MHz 506.000 MHz 6.250 kHz 793,12338 MHz -74.17 dém -39.17 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz 62,55 dem “27.56 dB
)i J - ] ]
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.79021 MHz -74.78 dBm -39.76 dB 763,000 MHz 775,000 MHz 6.250 kHz 768.07692 MHz -75.13 dBm -40.13 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89685 MHz -60.99 dBm -47.99 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.66039 MHz -63.74 dBm -50.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -64.06 dBm -51.06 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.00764 MHz -68.66 dem -55.66 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.62438 MHz 21.46 dBm -8.54 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.39960 MHz 21.25 dBm -8.75 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.03761 MHz -66.89 dBm -53.89 d8 788,000 MHz 788,100 MHz 30.000 kHz 788.04361 MHz -56.19 dém -43.19 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.41783 MHz -50.75 dém -46.75 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.74860 MHz -48.85 dém -35.85 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.94156 MHz -74.80 dBm -39.80 dB 793,000 MHz 806,000 MHz 6.250 kHz 79561688 MHz -73.39 dém -38.39 dB.
Y
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763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -70.19 dBm -35.19 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88966 MHz -47.83 dBm -34.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99196 MHz -51.06 dBm -38.06 dB
776.000 MHz 788.000 MHz 100.000 kHz 785.24875 MHz 3.81 dBm -26.19 db
788,000 MHz 788,100 MHz 30,000 kHz 788.01434 MHz -40.15 dBm -27.15 db
788.100 MHz 793,000 MHz 100.000 kHz 788.96888 MHz -35.89 dBm -22.89 dB
793.000 MHz 806.000 MHz 6,250 kHz 793.12338 MHz -50.87 dBm -15.67 dB
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773.79520 MHz ~74.94 dBm -39.94 dB 763,000 MHz 775,000 MHz 6.250 kHz 774.27473 MHz -75.35 dBm -40.35 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88606 MHz -60.00 dBm -47.00 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.60908 MHz -63.48 dBm ~50.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98057 MHz -63.60 dBm -50.60 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.08367 MHz -68.60 dem -55.60 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.61239 MHz 20,47 dBm -9.53 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.37562 MHz 20.63 dBm -9.37 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.00465 MHz -67.29 dBm -54.29 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00744 MHz -57.04 dém -44.04 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.42273 MHz -60.17 d&m ~47.17 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.73392 MHz -49.65 dém -36.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.82468 MHz -74.71 dBm -39.71 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,56494 MHz -72.85 dém -37.35 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -70.33 dém -35.33 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89865 MHz -48.50 dBm -35.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97637 MHz -52.05 dBm -39.05 dB
776.000 MHz 788.000 MHz 100.000 kHz 7680.32168 MHz 2.93 dBm -27.07 db
788,000 MHz 788,100 MHz 30,000 kHz 788.03022 MHz -40.72 dBm -27.72 db
788.100 MHz 793,000 MHz 100.000 kHz 788.87098 MHz -36.61 dBm -23.61 dB
793.000 MHz 806.000 MHz 6,250 kHz 793.07143 MHz -52.52 dBm -17.52 dB
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FCC RF Test Report

Report No. : FG460505D

LTE Band 13/ 10MHz / 64QAM

Spectrum = [ spectrum v
Ref Level 24.60 dBm  Offset 4.60 dBb Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dhimit Gheck PABS 20 dbiuilgheck PARS
Line _§PURIOUS_| INE_ABS PAES Line _BPURIOUS_] INE_ABS_} PABS n
10 dem Jl 10 dém: ”
o d Jl‘i 0 dBm H
-10 dBm i I\ -10 dBm ’ \I
-20 dBm f ]‘ f \
SPURIOUS_LINE_ABS_ J } _LINE_ABS_ I !
-40 dBm / x jl \
-50 dBm 7 Y / T“
60 dem \L_,‘_ L]
70 dBm i -70 dBm r
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.33467 MHz -75.10 dBm 763,000 MHz 775,000 MHz 6.250 kHz 773.17183 MHz -75.31 dBm -40.31 dB
775.000 MH2 775,900 MHz 100.000 kHz 775.88966 MHz -59.91 dBm -46.91 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.32413 MHz -63.65 dBm -50.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99785 MHz -64.69 dBm -51.69 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.04540 MHz -68.83 dem -55.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 19,39 dBm -10.61 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.43556 MHz 19.47 dBm -10.53 dB.
788.000 MHz 786.100 MHz 30.000 kHz 788.02313 MHz -67.43 dBm -54.43 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.04041 MHz -57.21 dém -44.21 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.43741 MHz -60.62 d&ém -47.62 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.29336 MHz -52.69 dém -39.69 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.96753 MHz -74.96 dBm -39.96 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,12338 MHz -73.77 dém -38.77 dB.
Y
I [ [ ] (] (]
Date: 17.JUN.2024 09:36:16 Date: 17.J

middle Band Edge / Full RB

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@1 AvgPwr

heck

PABS

20 bt
Line _
10 dBm

PURIOUS_}J

INE_ABS_|

PABS

0 dBm

-10 dem

-20 dBm

| SPURIOUS_LINE_ABS_

-40 dBm

-50 dBm

-60 dBm

-70 dBm

[,

]
J

i~

Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -71.26 dBm -36.26 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89685 MHz -50.31 dBm -37.31 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99735 MHz -52.73 dBm -39.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 784.26573 MHz 1.83 dBm -28.17 db
788.000 MHz 788,100 MHz 30,000 kHz 788.01603 MHz -42.08 dBm -29,08 db
788.100 MHz 793,000 MHz 100.000 kHz 788.87098 MHz -37.36 dBm -24,36 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.09740 MHz -52.77 dBm -17.77 dB
i ) ] A
Date: 17.JUN.202 09:43:3¢
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum = [ spectrum o
Ref Level 24.60 dBm  Offset 4.60 dBb Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dhHuiL Gheck paRS 20 db ki gheck pAES
Line _§PURIOUS_| INE_ABS i ABS Line _BPURIOUS_] INE_ABS_} PABS i
10 dem H 10 dém: “
o d H 0 dBm ”
-10 dBm ’ \ -10 dBm — I I\
-20 dBm: f \ -20 dBm: , |l
SPURIGUS _LINE_ABS_ ; T _LINE_ABS_ ’ I
-40 dBm J ‘L\ ﬁ 40 dBm
-50 dBm -50 dBm. ﬁ f \ 4
7 \
JARN 11 | VARV
-60 dam \_T_ -60 dBm- N T
-70 dBm r f\ -70 dBm r
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77319580 MHz -75.08 dBm 763,000 MHz 775,000 MHz 6.250 kHz 768.04096 MHz -75.42 dBm -40.42 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89146 MHz -62.49 dBm -49.49 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.54081 MHz -64.00 dBm -51.00 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95989 MHz -66.61 dBm -53.61 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.05180 MHz -68.70 dem -55.70 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,60040 MHz 16,49 dBm -13.51 d& 776.000 MHz 786,000 MHz 100.000 kHz 786.38761 MHz 16.50 dBm -13.50 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.05390 MHz -67.29 dBm -54.29 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00594 MHz -60.29 dém -47.29 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79965 MHz -50.46 d&ém -37.46 dB 788.100 MHz 793,000 MHz 100.000 kHz 790.82413 MHz -47.42 dém -34.42 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.27922 MHz -68.03 dBm -33.03 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,22727 MHz -73.95 dém -38.95 dB.
Y
)i ] [ (]
Date:r 17.JUN.2024 09:3B:06 0o
middle Band Edge / Full RB
Spectrum u%?
Ref Level 24.60 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
o0 bt Gheck PAES
Line _$PURIOUS_|INE_ABS_| PABS
10 dBm
0 dBm r_. _\
-10 dem — J ]
-20 dBm } \
_LINE_ABS_ } \
60 dem r e
70 dem - ),
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -72.49 dBm -37.49 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87977 MHz -51.49 dBm -38.49 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -54.63 dBm -41.63 dB
776.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz -0.04 dBm -30.04 db
788,000 MHz 788,100 MHz 30,000 kHz 788.07987 MHz -43.56 dBm -30.56 dB
788.100 MHz 793,000 MHz 100.000 kHz 789.00315 MHz -39.20 dBm -26.20 dB
793.000 MHz 806.000 MHz 6,250 kHz 793.24026 MHz -55.56 dBm -20.56 dB
Date: 17.JUN.2024 09:45:2¢
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum =|( spectrum 3
RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 460 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk PAES Limit LLhm.k PABS
10 dine = PURIOUS ) INE_ABS | PABS _10 dine - PURIOUS | PABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
30 dB -30 dBm
-40 dBm 40 dBm
-50 dBr -50 dBm
Yy
o bl s
60 dB -60 dBm
.80 dB -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 628.37856 MHz -67.83 dém -54.83 dB 30.000 MHz 763.000 MHz 100.000 kHz 619.95327 MHz -67.75 dBm -54.75 dB
206,000 MHz 1.000 GHz 100.000 kHz 835.71564 MHz -67.03 dém -54.03 d& 806,000 MHz 1.000 GHz 100.000 kHz 954.57821 MHz -66.75 dBm -53.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -35.82 dém -22.82 db 1.000 GHz 3.000 GHz 1,000 MHz 1.56011 GHz -35.17 dém -22.17 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.97385 GHz -51.86 dém -38.86 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.91286 GHz -52.10 dBm -39.10 dB
L J{ J q ) e L )i J (] ) e
Date: 1 Date: 17.JUN.
Highest Channel / QPSK
Spectrum u%?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
ine PURIOUS_JLINE_ABS PABS
-10 ddfE= LINE_ABS 2
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
o
v-".. h
-60 dBm
-80 dBm
-90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 602,37006 MHz -67.87 dBm -54.87 db
806.000 MHz 1,000 GHz 100,000 kHz 967.66667 MHz -66.45 dBm -53,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -35.26 dBm -22.26 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99535 GHz -52.27 dBm -39.27 dB
Date: 17.JUN.2024 09:04:34
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s=amranas. FCC RF Test Report Report No. : FG460505D

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum ué:[

Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Limit ¢heck PAES
ine PURIOUS_JLINE_ABS PABS
-10 ddfi= LINE_ABS_ :

| SPURIOUS_LINE_ABS_
-20 dém

-30 dBém

-40 dem

-50 dBém

-60 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 732.,77886 MHz -67.89 dBm -54.89 db
806.000 MHz 1,000 GHz 100,000 kHz 809.73263 MHz -66.87 dBm -53.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -35.42 dBm -22.42 dB

3.000 GHz 8.000 GHz 1.000 MHz 6.99685 GHz -52.22 dBm -39.22 dB

[ JU ] (1]

Date: 17.JUN.2024 09:30:47
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saronas. FCC RF Test Report

Report No. : FG460505D

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0027
30 Normal Voltage 0.0061
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0048

-10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0066
-30 Normal Voltage 0.0079
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Minimum Voltage =3.5 V. ; Maximum Voltage =4.41 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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s=amranas. FCC RF Test Report Report No. : FG460505D

LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.16 6.17 6.75 PASS
Mode LTE Band 26 / 15MHz
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.90 PASS

LTE Band 26 / 15MHz
Middle Channel / Full RB/ QPSK
Spectrum =
Ref Level 24.80 dém Offset 4.80 dB
e att 30 08 AQT 2 ms & RBW 20 MHz
[0 153 View
S
0.1
0.0
1E
-4 A
1E-
i
Fcr 6365 MHz Mean Pwr + 20,00 dB.
CGomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | oa% | 0.01% |
Trace 1 [ 22.70 dem | 28.80 dam 5.10 d8 2.41d8 4,43 dB 5.16 08 £.58 08
—
EEERRRN ]
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Middle Channel / Full RB/ 16QAM

Spectrum

[m:l
Ref Level 24.90 dom  Offset .80 0B
Al 30 08 AQT 2 ms & RBW 20 MHz
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1E- L
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Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | oa% | 0.01% |
Trace 1 [ 2177 dem | 28.72 dam 5.95 d8 3.04 d8 516 dB 6.17 dB 5.57 68
Jj ] [

Middle Channel / Full RB/ 64QAM

Spectrum

Ref Level 24.90 dom  Offset +.00 do

Al 30 08 AQT 2 ms & RBW 20 MHz
04 .
5
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i
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2E T T
\
1E-
F 8365 MHz ean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | oa% | 0.01% |
Trace 1 [ 20.85 dem | 28.77 dam 7.92 d8 3.07 d8 5.42 dB. 6.75 A8 7.57 a8
Jj ] W e

Middle Channel / Full RB/256QAM

Spectrum
Ref Level 24.80 dém  Offset 4.80 08
Att 30 dE_AQT
@152 view
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5
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Gomplementary Cumulative Distribution Function Samples: 130000
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.27 14.33
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.91 9.69
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.91 4.85
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.98 3.00
BW 1.4MHz

Mod. QPSK 16QAM
Middle CH 1.24 1.23

Spectrum vy Spectrum vy
Ref Level 24.80 dbm  Offset 4,80 db @ RBW 300 khz Ref Level 24.80 dom  Offset +.80 0B & RBW 300 kHz
o At S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm + 2 Mif1] 20 dém + N1
1 o A aa Mz - i Toon ;
o [ p i bkt St 1T - 26.00 dB| o e P it tih stk Al WAVATA T MAVEAVAY
10 de i Bu \ 14.266000000 MH 0 da T Bu \
| ) factor 58 [ ) factor a8
0 dBm—rt ‘ Q factar | 0 0 dBm—t J Q factar | e
! ] ] {
10 T -10 ¥ £
\ /
204 L i 20 d
S TN A o i’ A, ~ny ~ eny
a1y A s g, a0 W e s adtela s VAN
40 40 o
-50 -50
-60 <60 di
70 70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 830,956 MH2 16.98 dBm ndB down 14,266 MHz M1 839,587 MHz 16.05 dBém dB down 14,326 MHz
T 1 829,337 MHz -8.98 dBm nd@ 26.00 d& 1 1 829,307 MHz -9.95 dBm nd@ 26.00 d&
T2 1 843,603 MH2 -8.67 dBm Q factor 58.2 T2 1 843,633 MH2 -9.53 dBm Q factor 58.6
GInn ve L )i )| (I e

Sporton International Inc. (Kunshan)
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o [ml [ml
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
el ] T ]
Y N g 72390 P ey, e "
Y nd ndB i 26.00 dB| ™ T e T e 26.00 dB|
10 d8m / Y 10 dBm
By 9.910000000 MHZ] ] By 9.690000000 MHZ]
. I Q factor i a4.5| ‘ / Q factor 86.1
o — \ 0 T
¥ Y F
104 + - 10 d -
] !
/ \ /
LV
i V) ANV =
40 d 40 d
-0 50
60 <60 di
-70 -70
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,239 MH2 17.89 dBm ndB down 01 MHz M1 1 834,042 MHz 19.15 dBm ndB down 9.69 MHz
T 1 831645 MHz ~7.76 dBm nd@ 26.00 d& 1 1 831,685 MHz -6.42 dBm nd@ 26.00 d&
T2 1 841,555 MH2 -B.46 dBm Q factor 84.5 T2 1 841,375 MHZ -6.90 dBm Q factor 86.1
L )i J ( J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P L] 16.19 dBm| 20 i G 16.82 dBm|
1 i X o 837.58900 MHz] N X 837.46900 MHz]
10 d8m i b bl 'l Rl 26.00 dB| 10 dem el e e ey 26.00 dB|
] Bu \ +.905000000 MHz Bu | +.845000000 MHz
Q factor 170.9] Q factor 172.9)]
4 2 \ g 2 |
a T \[ o
T
5 L4 di
-10d ¢ -10
“od v T 20 o
AN M JUSRi SN e e
e L LAWY PR 0 S =
40 d 40 d
=0 50
60 <60 di
-70 -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,589 MH2 16.19 dBm ndB down 4,005 MHz M1 1 837,469 MHz 16.82 d8m ndB down 4,845 MHz
T 1 834,052 MHz -0.84 dBm nd2 26.00 d& 1 1 834,062 MHz 2.6 dam nd2 26.00 d&
T2 1 838,958 MHz -10.07 dBm Q factor 170.8 T2 1 838,908 MHz -3.31 dBm Q factor 172.8
— ] = — ] =

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum o pectrum o
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 b TR sa7.50700 Wi 20 dom 3 . 5as.33120 Mg
P SN W R RV VY 97.5 M - PR 95.93120 ¥
10 d8m / ndn 26.00 dB| 10 dam P 1 hah T 26.00 |
| Bw 2.979000000 MHZ| { Bw 2.997000000 MHZ|
. ! Qtactor 2011 . ! Qtactor 278.7
o T 0 f
;
7 y
-t d - -10di 1 .
/ / \
by ’ b
— -30
40 d 40 d
-0 50
60 <60 di
-70 -70
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 837,507 MHz 19.98 dam ndé down 2,973 MHz M1 1 35,3312 MHz 17.14 dBm ndé down 2,987 MHz
T 1 835,0255 MHz -6.21 dam e 26.00 ds T 1 8350195 MHZ -8.44 dam e 26.00 ds
T2 1 838,045 MHz -5.54 dBm Q factor 2811 T2 1 8382.0165 MHz -8.54 dBm Q factor 276.7
L i )| i l )| NN we
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G " N G
Y Spectrum Y
Ref Level 24.00 dom  Offset +.00 db = RBW 30 khz Reflevel 24.00 dom  Offset +.00 d& = RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
oo s I 1 16,79 dbm . WA 1y —16.92 dbm
NSNS PP § 836.96990 MHz Ny PR ; 636.96990 MHz
10 B ad i il Ny 26.00 dB| 10 dm AT T 26.00 dB|
- Bw 1.239200000 MHZ - Bw \ 1.225200000 MHZ
o do . Q factor 675.4 o domn Q factor \ 683.1
iy B
-tod L 10 di 7 L]
f 7 1y
. / A " / 1!
-20 = T -20 A T =
R A P R T 2 —\n
WU R WA SR T el S T
[,;h/"" il e 73{ A,
40 d 40 d
-0 50
60 <60 di
70 70
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.9699 MH2 16.79 dBm ndB down 1.2302 MHz M1 1 B36.9699 MHz 16.32 d8m ndB down 12252 MHz
T 1 835,679 MHz -9.19 dBm nd@ 26.00 d& 1 1 35,6902 MHz -9.77 dBm nd@ 26.00 d&
T2 1 837.1182 MH2 -9.41 dBm Q factor 675.4 T2 1 8371154 MHZ -9.91 dBm Q factor 683.1
i ! i T
L L J _ PAS J _
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.46 13.52
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.05 8.99
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.89 4.49
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.72 2.71
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.09 1.09
BW CH26790
Mod. QPSK 16QAM
Middle CH 13.43 13.52
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

( i

J

pectrum vy p m vy
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm MI[1] a1 16.70 dBm) 20 dbm TN 15.49 dBm)
T fan - b R 041.4150 MHez| z AT 639.2570 MHez|
2N SUREPURN R SR [N LUV, v W - ~ . e
10 dBm \J ORI Sy 13.456543457 MHe| 10 dem ks OB M‘I 13.516483516 MHe|
0 | ! 04
10 f‘ | 10 d I
20 d . \ 20 d / .
Py~ - : ) 3
/7 W - (T N N
o | o S WP R
oo e e | o ,
40 d 40 d
-0 50
-60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 841,415 MH2 16.70 dBm M1 1 839,257 MHz 15.49 dBm
T 1 829,7567 MHz 11.39 dBm Occ Bw 13456543457 MHz 1 1 8297567 MHz 11.29 dBm Occ Bw 13516483516 MHz
T2 1 843,7133 MHz 10.50 dam T2 1 843,7732 MHZ 11.03 dam
L )i J L )i J -
Spectrum Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 300 khz Reflevel 24.00 dom  Offset +.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
man T I 2 oo
P 32,1640 M | - ~ . 6760 ¥
/ e il T SN NG
10 dBm / 9.050949051 MHZ] 10 dem 3 "6 B 8.991008991 MHZ]
\ |
P | \ P ‘
a I‘ ¥ o 7
-10di 7 . 10 di +
/ \ /
20 d " -20 di s -~
ol aad el = e e i SR —
-30 -30
40 d 40 d
-0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 832,164 MH2 24.30 dBm M1 1 B40.676 MHz 17.36 dBm
T 1 8318646 MH2 15.86 dam Occ Bw 0.050040051 MH2 1 1 8320045 MHz 11.72 dBm Occ Bw £.001008991 MH2
T2 1 840,9155 MHz 12.14 dBm T2 1 840,9955 MHz 10.97 dBm

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

( i

J

pectrum vy p m vy
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm Mikf1 1685 den 20 dbm RCETEN] 15.91den
P V.Y . X T §37.58000 MHz| L o K N : 647.51000 MHz|
Al o | NPV P Y e - ST e W AP
10 dBm e VOt BV ¥ $.485514486 MHZ] 10 dBm i S P e Geraw y +.485514486 MHZ]
| \ |
od )} 0 d
T 1 !
/ \ /
-1od f - -10d £
J | /
d [ \ d /
20 T r -20 =
v avy Wiy e o O
30 30
] ]
40 df 40 d
-50 -50
60 <60 di
7o d -70
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 537,565 MHz 16.85 dBm [ 1 537,319 MHz 15.91 dBm
T1 1 834, 25228 MH2 12.02 dBm oce Bw 4.4BSE14486 MHZ T1 1 834, 25225 MHZ 9.64 dam oce Bw 4.4BSE14486 MHZ
T2 1 53373776 MHz 10.66 dBm T2 1 53873776 MHz 9.69 dam

L i

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

™ [ml [ml
Ref Level 24.00 dom  Offset +.00 db = RBW 100 khz Reflevel 24.00 dom  Offset +.00 dé & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm 7 mMi[1] 18.10den 20 dbm mMi[1] 1850 den
I R T 836 MHz] T2 RV P §36.82970 MHz]
10 dBm ] Occ By \ 2.721278721 MHZ] 10 dBm : 2.709290709 MHZ]
p [ \ a / \
a T o "
/ A
-10 df -10 df
\
- \
-20 dif =20 BT =
20 de = T QB P
D et S
30 -30
40 df 40 d
-50 -50
60 <60 di
7o d -70
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B36.9555 MH2 18.10 dBm M1 1 B836.8207 MHz 18.90 d8m
TL 1 535, 14535 MHz 12.74 dBm Oce Bw 2.721278721 MHz T1 1 535, 15135 MHz 11.74 dBm Oce Bw 2.709290709 MHz
T2 1 837 86663 MHZ 11.17 dBm T2 1 837 86064 MHZ 11.80 dBm

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 24.00 dom  Offset +.00 db = RBW 30 khz Reflevel 24.00 dom  Offset +.00 d& = RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
| e
A ekt ey i NySar N S T e 1116t
10 dBm i [N 1.09090909 1 MHZ] 10 dBm i Ve 1.088111888 MHZ]
od 0 di
7
\ / \,‘
-1od f 10 df L L
/ \ ‘l \
\ / \
-20 d 7 Sy YN < T
A e ~~ B et
20 i Ve,
40 df 40 d
=0 -50
60 <60 di
-70 df -70
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.7881 MH2 16.82 dBm M1 1 B836.4133 MHz 16.57 dBm
T 1 83505175 MHz 9.57 dam Occ Bw 1.090909051 MHz Tl 1 B35 05734 MHz 10.47 dBm Oce Bw L.DEB111883 MHz
T2 1 537.04266 MHz 10.50 dBm T2 1 53704545 MHz 10.47 dBm

i

Highest Channel / CH26790/ QPSK

Highest Channel / CH26790/ 16QAM

Spectrum o pectrum o
Ref Level 24.80 dam  Offset 4.0 d& = RBW 300 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 300 KNz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FET o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17 Max
20 dBm MI1] g 16.89 dBm] 20 dBm 15.49 dBm]
U iy 4,\¢J1.L 828.9450 MHz] - 826.9970 MHz]
10 dBm 3 \ Ot B e 13.426573427 MHe| 10 dem Eal S 13.5164B3516 MHe|
i ! \
od ‘ t od . |
‘| / ‘
-tod -10 d + T
|
\
20 d t -20 df J \.
— AV oy -
; e, v
30 dem—r 30 o —
el o
405 40,5
| -
S0 -50
-60 <60 di
-70 df -70
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 828,045 MH2 16.89 dB8m M1 1 826,997 MHz 15.49 dBm
TL 1 8172667 MHz 11.14 dBm Occ Bw 13.426573427 MHz 1 1 17,2268 MHz 9.83 dbm Occ Bw 13.516483516 MHz
T2 1 30,7133 MH2 10.95 dam T2 1 30,7433 MHz 10.91 dam
L J L J -
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Ref Level 24.80 dBm
SGL Count 100/100

Offset 480 dp Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

13:01:20

@1 AvoPwr @1 AvgPwr
imit ¢heck PASS A | SPURIGHE CHBEKABS PASS
T ZU agm
a0 EFE:IH SPURIOUS_| INE_ABS PAES / \ ine _| Fﬂlsus_u\t_ms_ PAES
10 dBm \ 10 dBm: T
] 1
ods | 0B ‘
-10 dam \ -10 dBrmr
SPURIDS. LINE 263 \ [
-20 dBm % -20 den i
-30 dBm h\.ﬁ(h} -30 Mrvﬂi
-40 dem - 4D dj..
-50 dam gt ’f \'\“' “59;5 n \
P —— ]
I N e ™ R
O-ch 60 dB -
70 dBm 70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 82299600 MHz -48.64 dBm 5.64 dB §47.000 MHz 949,000 MHz 100.000 kHz 848.77522 MHz 21,56 dém -8.44 dB
£23.000 MHz 824.000 MHz 20.000 kHz 823.39850 MHz “28.77 dBm -15.77 dB 845000 MHz 850.000 MHz 20,000 kHz 849,00350 MHz -26,97 dém -16.97 dB
824.000 MHz 826.000 MHz 100.000 kHz 62424276 MHz 21.98 dBm -6.02 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,00500 MHz -49,91 dBm -36.91 dB
Il ] i j
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 24.80 dBm  Offset 4,80 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr

20 n!}""" heck PAES ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES ine _: PURII:?USiLI\EJ‘«Dsi PAES
10 dBm {J ""\ 10 daj‘ ‘1.
ode | 0de
R L]
-10 dém - ! 10 dpm
-20 dBm J k_,v\ -20 dem |
-30 dBm 0 de
",
-40 dBm ’/Tv /F -40 dBm o
50 de amat
- M -50 den
—
__,,‘-//_ - e
ol 60 dB
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit Range Low RangeUp | RBW | Frequency | Powerabs | ALimit
615.000 MHz ©23.000 MHz 100.000 kHz 822,98601 MHz -34.95 dBm -21.95 dB 847,000 MHz 840,000 MHz 100,000 kHz 847,88611 MHz 14,43 dém -15.57 dB
823.000 MHz 824,000 MH2 20.000 kHz 82399750 MHz -30.02 dBm -17.02 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.00450 MHz -31.91 dém -18.91 dB
824.000 MHz 826,000 MHz 100.000 kHz 824 86613 MHz 14.13 dBm -15.87 dB 850.000 MHz 860,000 MHz 100,000 kHz 850.00500 MHz -35,84 dBém -22.84 dB
g F— —
Il e ( )| J -
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FCC RF Test Report

Report No. : FG460505D

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dbm
SGL Count 100/100
@1 AvgPwr

Offset 480 dp Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr

imit dheck PAES N | SPURIGHE CHBEKABS_
T ZU agm
0 niafrhm SPURIOUS_| INE_ABS PAES / \ ine _$P US_LINE_ABS_|
10 dBm {— 10 d8m ‘.
]
. \ oo l]
-10 dBm: L -10 dem:
-20 dBm ]\ -20 dem: r]'
-30 dBm “‘ \ 30 dep—if
-40 dBm t -40 dj \
50 dam et / hﬂ‘*." “59;5 n —
B L~ ™~ I
o-d .60 dB —
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -49.25 dBm -36.25 dB 847.000 MHz 848,000 MHz 100,000 kHz 848,77522 MHz 21,56 dém -8.44 dB

823.000 MHz 824,000 MHz 20.000 kHz 82399950 MHz -25.63 dBm -16.63 dB 845.000 MHz 850.000 MHz 20,000 kHz 849.00350 MHz -29.97 dBm -16.97 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.23676 MHz 21.45 dBm -8.55 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -49,91 dBm -36,91 dB

i - - - —
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 24.80 dBm  Offset 4,80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 n!}""" dheck PakS ,;Jgkim’h’lfﬁi:k*'h, PABS

Ihe _BPURIOUS_|INE_ABS PAES Line nuRIl:rusfu\thns, PAES
10 dBm £ e 10 denf ‘\.
L |
-10 dem T l !
-20 dBm I | |
E l'% ,.5""1”
30 dBm ) 0
-40 dBm —=T -40 dBm -

- |4 ]
50 dem ad 50 de o=
™ ~
[ .
AD.dl 60 dB
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -37.95 dBm -24.05 dB 847.000 MHz 849,000 MHz 100,000 kHz B847.99800 MHz 13,54 dBm -16.46 dB

823.000 MHz 824,000 MH2 20.000 kHz 82399550 MHz -31.32 dBm -18.32 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.01848 MHz -32.64 dém -19.64 dB

824.000 MHz 826,000 MHz 100.000 kHz 824 48851 MHz 13.34 dBm -16.66 dB 850.000 MHz 860,000 MHz 100,000 kHz 850.00500 MHz -38,18 dBm -25,18 dB

i T ) ~ y
L JL J
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dBm Offset 480 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvgPwr

imit dheck PAES | SPURIGHE CHBEKABS_
T ZU agm
a0 niafrhm EPURIOUS_|LINE_ABS PAES ine _f Fl{ﬂ.ﬂsus_u\t_ms_
10 dBm 10 d8m m
o oen | !
-10 dBm: -10 dem:
-20 dém -20 dém
E 30 de
30 dBm 30 N
-40 dBm -40 d"{...‘uj
s0dom "ﬁaﬁJ . \
et N
Wy [ oo e M~ e
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
15.000 MHz 823.000 MHz 100.000 kHz 82298801 MHz -48.54 dBm -35.54 dB 847.000 MHz 848,000 MHz 100,000 kHz 843,74126 MHz 19,69 dém -10.31 dB
823.000 MHz 824,000 MHz 20.000 kHz 82399950 MHz -32.33 dBm -19.33 dB 845.000 MHz 850.000 MHz 20,000 kHz $49.00050 MHz -33.00 dBm -20.00 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.28272 MHz 20.43 dBm -9.57 di 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -50,86 dBm -37.86 dB
i - - - —
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum —
Ref Level 24.80 dBm  Offset 4,80 dB Mode Auto Sweep Ref Level 24.80 dBm  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&iﬁi:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _§ nuRIl:rusfu\thns, PAES
10 dBm y o, 10 danfe T
|
0dB /J‘ \ 0 ,m.,# ]
-10 dBm | \ \
SFURIGUS . INE_AB3 | | j‘
-20 dBm l \M‘ -20 dBm
-30 dBm o - e
-40 dBm = / -40 dBm h‘““
e V \w "
-50 dem -50 dBm
S ﬂ"\_
|65 60dB -
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 82298002 MHz ~39.98 dBm -26.98 dB §47.000 MHz 949,000 MHz 100.000 kHz 847.88012 MHz 12.08 dém -17.92 dB
£23.000 MHz 524.000 MHz 20.000 kHz 623.99151 MHz2 -32.34 dBm -19.34 dB §49.000 MHz 950.000 MHz 20,000 kHz 849.00350 MHz -34.31 dBm -21.31 dB
824.000 MHz 526,000 MHz 100.000 kHz 825.15984 MHz 12.00 dBm -18.00 dB 550,000 MHz 360,000 MH= 100,000 kHz 850.00500 MHz 24009 dBm 2700 dB
I J g il |
L JL J
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LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dbm
SGL Count 100/100
@1 AvgPwr

Offset 480 dp Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvgPwr

imit dheck PAES | SPURIGHE CHBEKABS_
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Y, ___)_’,‘w/l/ o \ | ~_
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-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
15.000 MHz 823.000 MHz 100.000 kHz 821,36563 MHz -49.06 dBm -36.06 dB 847.000 MHz 848,000 MHz 100,000 kHz 843,74326 MHz 17.34 dém -12.66 dB
823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -38.51 dBm -25.51 dB §49.000 MHz 550,000 MHz 20.000 kHz 849.00050 MHz -38.46 dBm -25.46 dB
824.000 MHz 526,000 MHz 100.000 kHz 824,26274 MHz 17.30 dBm -12.70 dB §50.000 MHz 560,000 MHz 100,000 kHz 850,01499 MHz -53.04 dBm -40.04 dB
i : - - —
L JL J L
JUN.2024 Date: 15 13:04:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4,80 dB Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
20 n!}""" dheck PakS ,;Jgkim’h’lfﬁi:k*'h, PABS

Ihe _BPURIOUS_|INE_ABS PAES Line _§ nuRIl:rusfu\thns, PAES
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 822,98601 MHz -43.07 dBm -30.07 dB 847.000 MHz 549,000 MHz 100,000 kHz 84796404 MHz 5.71 dém -24.29 dB

823.000 MHz 824,000 MH2 20.000 kHz 82393656 MHz -37.02 dBm -24.02 dB 849.000 MHz 850.000 MHz 20.000 kHz 849.00150 MHz -43.53 dém -30.53 dB

824.000 MHz 826,000 MHz 100.000 kHz 82499001 MHz 3.97 dBrm -20.03 dB 850.000 MHz 860,000 MHz 100,000 kHz 850.00500 MHz -47 40 dBm -34,40 dB

i T ) ~ y
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Date: 15.JUN.202 12:56:16

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A58 of A140



SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 480 dp

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr

imit ¢heck PASS A | SPURIGIE CGHBEKABS_ o |

T U agm
a0 niafrhm EPURIOUS_|LINE_ABS PAES 7 \l ine _$PURIOUS] LINE_ABS_|

[
10 dBm ,l 10 dem L
» [ o®
-10 dam \' -10 dBrmr
SPURIOUS_LINE_ABS
-20 dBm J \"1 -20 den
-30 dBm / ¥ 30 de
o m%‘h o %
-50 dBm /\\ oy, ik -50'dem:
e
-60 dBm -60 dB
- ] s N
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |

815.000 MHz 823,000 MHz 100.000 kHz 821,37363 MHz -43.68 dBm -30.68 dB 846.000 MHz 848,000 MHz 100,000 kHz 848,75275 MHz 21,83 dém -8.17 dB

823.000 MHz 824,000 MHz 30.000 kHz 82339950 MHz -17.67 dBm ~4.67 dB 845.000 MHz 850.000 MHz 30,000 kHz 849.01349 MHz -18.84 dBm -5.84 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.24426 MHz 21.82 dBm -8.18 dB 850,000 MHz 860,000 MHz 100,000 kHz 850,00500 MHz -49,20 dBm -36,20 dB

T
it ! ™)
]—' L s L 4
UN.2024 Date: 15 13:38:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum u‘,_?
Ref Level 24.80 dBm  Offset 4,80 dB Mode Auto Sweep Ref Level 24.80 dBm  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, | paks

Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| {NE_ABS | PAES

s a
10 dém [ “\ ]
odB { ! dB k
I \ |
-10 dém | -10 dam |
-20 dim J -20 dBm l
-30 dBm -30 dB
e L\\ N
-40 dBm //r"’"‘ ————— -40 dBm m\\
-50 dam /.. = -50 den
IR
-60 dBm 60 de [~
70 dBm 70 d
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 822,98600 MHz -28.84 dBm -16.84 dB 846.000 MHz 848,000 MHz 100,000 kHz 847,88062 MHz 10,48 deém -19.52 dB

£§23.000 MHz 824.000 MHz 30.000 kHz 823.99850 MHz -26.64 dBm -13.64 dB 849,000 MHz 850.000 MHz 30.000 kHz 849.00150 MHz -27.61 dBm -14.61 dB

824.000 MHz 827,000 MHz 100.000 kHz 825.62887 MHz 10.38 dBm -15.62 dB 850,000 MHz 360,000 MHz 100,000 kHz 8E0,02498 MHz -35.05 dBm -22,05 dB

I J g il !
L JL J
Datez 15 UN.202. 13:31:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A59 of A140




SPORTON LAB.

FCC RF Test Report

Report No. : FG460505D

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 24.80 dBm Offset 480 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvgPwr

imit dheck PAES . | SPURIGHE CHBEKABS_
T ZU agm
a0 niafrhm EPURIOUS_|LINE_ABS PAES ( \ ine _$PURIOUS] RINE_ABS_]
10 dBm 10 d8m T
ode [ l} 0ds j
-10 dBm: I -10 dem: ‘
-20 dem -20 dem ‘H‘
-30 dBm / L 30 de /; \
-40 dBm liww 40 dBm W
50 dem M / LW Imh#ﬁ‘f“ww \
S T N
|
-60 dem s -60 dBy =
-t — g et
-70 dBm -70d
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |

815.000 MHz 823.000 MHz 100.000 kHz 82298801 MHz -49.27 dBrm -36.27 dB 846.000 MHz 848,000 MHz 100,000 kHz 843,75574 MHz 21,17 dém -8.83 dB

823.000 MHz 824,000 MHz 30.000 kHz 82399950 MHz -21.20 dBm -8.20 dB 845.000 MHz 850.000 MHz 30,000 kHz $49.00050 MHz -21.44 dBm -8.44 dB

824.000 MHz 527,000 MHz 100.000 kHz 824,22627 MHz 21.09 dBm -8.91 dB 550,000 MHz 560,000 MHz 100,000 kHz 850,00500 MHz -43.76 dBm ~36.76 dB

i : - - —
L JL J L
UN.2024 Date: 15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum —
Ref Level 24.80 dBm  Offset 4,80 dB Mode Auto Sweep Ref Level 24.80 dBm  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| {NE_ABS | PAES
10 dBm ] e HAMR U e e
I I
0de J l\ P,m \\
-10 dém | |10 dem
-20 dim J_ -20 dBm 1
-30 dBm i 30ds
-40 dBm - — -40 dem \‘"‘I e
_,,__.A-W“ ™,
50 dem — el 50 dém
|
_H'_‘__—w’
B0 HET 60 dB
~_]
70 dBm 70 d
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -30.29 dBm -17.29 dB 846.000 MHz 848,000 MHz 100,000 kHz 845,56793 MHz 9,75 dBm -20.25 dB
£§23.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -27.36 dBm -14.36 dB 849,000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -29.06 dém -16.06 dB
824.000 MHz 827,000 MHz 100.000 kHz 826.74975 MHz 9.26 dBm -20.74 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,00500 MHz -34,79 dBm -21.79 dB
)i J g il !
L JL J
Date: 15.JUN.2024 13:33:03 13:45:39

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 A60 of A140






